

CITY OF NEW YORK
DEPARTMENT OF BUILDINGS

Pursuant to Administrative Code Section 27-131, the following equipment or material has been found acceptable for use in accordance with the Report of the Material and Equipment Acceptance (MEA) Division.

Rudolph J. Rinaldi, R.A., Commissioner

MEA 421-90-M

Report of Material and Equipment Acceptance Division

Manufacturer - Duro-Last, Inc., 525 Morley Drive, Saginaw, MI 48601.

Product - Roof covering material.

Pertinent Code Section - 27-337.

Prescribed Test - RS 5-10 (ASTM E108).

Laboratory - Underwriters Laboratories Inc.

Test Report - File R10128, dated December 11, 1990.

Description - Roof covering assemblies utilizing the Duro-Last polyvinylchloride single ply roofing membrane over Underwriters Laboratories classified insulation material over Underwriters Laboratories classified 5/8" thickness gypsum sheathing on noncombustible or 1/2" thick plywood decks as specified following manufacturer's installation instructions and in accordance with Underwriters Laboratories Inc. File R10128 referenced above for the fire resistance classification indicated.

Class A - Mechanically Fastened

Class B - Mechanically Fastened

Recommendation - That the above roof covering assemblies, utilizing the Duro-Last single-ply roof membrane, when installed in accordance with roof inclines specified in Underwriters Laboratories File R10128, be accepted for the fire resistance classifications indicated. All shipments and deliveries of such materials shall be accompanied by a certificate or label certifying that the materials shipped or delivered are equivalent to those tested and acceptable for use, as provided for in Section 27-131 of the Building Code.

Final Acceptance 10/21/91
Examined by Tammy Dancy



® Duro-Last Roofing, Inc.